0CS10-G50800 0CS10-G50800 1 CYLINDER BLOCK

i A)=L40AE-DPY2 D)=
Fig.1.CYLINDER BLOCK (=LA DPY2 ()=
(C)=L40AE-DP2T (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 71427101562 BLOCK ASSY, CYLINDER 1 1 1
6 2 11435001700 COVER, STARTER 1 1 1
7 2 26106100122 BOLT MI10X 12 PLATED 2 2 2
8 1 11425001200 STUD, CYL HEAD 2 2 2
9 1 11425001210 STUD, CYL HEAD 2 2 2
45 10 1 11425001221 NUT 8 2 2 2
52 40 11 1 11425001251 CAPNUT8 2 2 2
a7 REFER TO Fig.2 12 1 12495001250 WASHER 4 4 4
(é% 13 1 11425101340 GASKETCYLHEADO5 11 1
i 14 1 11425001380 ORING 1 1 1
15 1 11427001600 PARALLEL PN &X12 2 2 2
:% 16 1 11425001800 SHMSET 1 1 1
27 1 11425001830 COVER, INSPECWINDOW 1 1 1
28 1 11425001841 GASKET 1 1 1
29 1 26226060182 STUD M6X 18 PLATED 1 1 1
30 1 26226060222 STUD M6X 2 PLATED 2 2 2
31 1 26366060002 NUTM6 3 3 3
32 1 11425001412 GASKET, CRANK CASE 1 1 1
33 1 11426001455 COVER (D)CRANK CASE 1 1 1
36 2 11425002100 BEARING, MAIN 1 1 1
39 1 11425035150 PIPE, LO. INLET 1 1 1
40 1 26106060252 BOLTM6X 25 PLATED 14 14 14
41 1 26106080352 BOLTM8X 35 PLATED 1 1 1
42 1 11425002200 MAIN BEARING US=025 1 1 1
43 1 11425002210 MAIN BEARING US=050 1 1 1
44 1 10542501690 PLUGM16 2 2 2
45 1 11429901760 CAP, WLUBOIL GAUGE 2 2 2
47 2 11429301950 ORING 2 2 2
48 1 22190-160002 SEALWASHER 16S 2 2 2
49 1 11429902030 RETAINER 1 1 1
50 1 11425002113 BALL BEARING 1 1 1
51 1 16011002220 SEAL, Ol 1 1 1
52 1 16021002220 SEAL, OIL 1 1 1
53 1 24162-152112 NEEDLE BEARING 1 1 1
54 1 26106080122 BOLTM8X 12 PLATED 1 1 1
55 1 23876010000 PLUG PT1/8SCREW 1 1 1

Remarks
(1)REPAIR PART.

(2)UNDER SIZED(U.S.=0.25)PART. Yes No Yes No
(3)UNDER SIZED(U.S.=0.50)PART. N:Old *55 New, Q:0ld %= New, R:0ld = New, S:0ld -5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes’
(C)Copy Rights YANMAR CO.,LTD.




0CS10-G50800 0CS10-G50800 5 cy| INDER HEAD & BONNET

i A)=L40AE-DPY2 D)=
Fig.2.CYLINDER HEAD & BONNET (B=LAGAE D2 ()=
(C)=L40AE-DP2T (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 11477011020 HEAD ASSY, CYLINDER 1 1 1
6 1 11425011101 VALVE, SUCTION 1 1 1
L40AE-DP2ST 7 1 11425011113 VALVE, EXHAUST 1 1 1
8 1 11425011120 SPRING, VALVE 2 2 2
9 1 11425011180 RETAINER, SPRING 2 2 2
10 1 11425011290 SUPPORT, ROCKER ARM 1 1 1
13 1 11425011340 SEAL VALVE STEM 2 2 2
14 1 11926011370 CAP, VALVE 1 1 1
15 1 114250-11460 GASKET, NOZZLE 1 1 1
16 1 11435011470 SPACER,NOZZE 1 1 1
17 1 114250-11600 WASHER 2 2 2
18 1 11425011651 ARMASSY, INTAKE 1 1 1
20 2 11425011240 SCREW, VALVE ADJUST. 1 1 1
21 2 26856060002 LOCKNUT 6 1 1 1
22 1 71427011660 ARMASSY, EXHAUST 1 1 1
25 3 11425011240 SCREW, VALVE ADJUST. 1 1 1
26 3 26856060002 LOCKNUT 6 1 1 1
27 2 119260-11370 CAP,VALVE 1 1 1
28 1 11425011901 RETANER 1 1 1
29 1 22351040008 SPRING PIN4X 8 1 1 1
30 1 26106080452 BOLT M 8X 45 PLATED 1 1 1
31 1 26226060502 STUDM6X50 2 2 2
32 1 26366060002 NUTM6 2 2 2
33 1 27310055001 COTTER 2 2 2
35 1 11425011311 GASKET, BONNET 1 1 1
36 1 183250-11960 BONNET ASSY, HEAD 1
37 1 18325011953 BONNET CMP 1
39 2 18325003601 SHAFT, DECOMPRESSION 1 1
40 2 11425003640 SPRING 1 1
43 2 223124030160 PARALLEL PN 3X16 1 1
46 2 41868170000 PLUG 17 BORE 1 1
47 1 11425011951 BONNET ASSY, HEAD 1
49 2 11425003591 SHAFT ASSY, DECOMP. 1
52 2 11425003640 SPRING 1
54 2 223124030160 PARALLEL PN 3X16 1
57 1 26106060552 BOLT M6X55 PLATED 2 2 2
58 1 18325003410 LEVER, DECOMPRESSION 1 1
59 1 18325003450 BRACKET 1 1
60 1 18325003510 LINK 1 1
61 1 18325003550 JOINT 2 2
62 1 160670-66350 COLLAR 1 1
63 1 26106-060202 BOLT M6X 20 PLATED 1 1
64 1 26366060002 NUTM6 1 1
65 1 26476060142 BOLT M6X 14 TAPPING 2 2
66 1 26756060002 LOCKNUT 6 1 1

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CS10-G50800 0CS10-G50800 3 AR CLEANER & MUFFLER

i A)=L40AE-DPY2 D)=
Fig.3.AIR CLEANER & MUFFLER (B-LA0AE D2 (o)
(C)=L40AE-DP2T (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
AN B ©) ® € F)
1 1 11425012211 GASKET, AR CLEANER 1 1 1
2 1 114250-12300 UNUT 3 3 3
3 1 11425012550 WINGNUT, M6 1 1 1
4 1 11425012570 CLEANER AR 1 1 1
5 2 11477007450 LABEL, AR CLEANER 1 1 1
6 2 11425012520 COVER, AR CLEANER 1 1 1
7 2 114250-12530 CASE, AR CLEANER 1 1 1
8 2 11425012560 WASHER M 6, SEAL 1 1 1
9 2 114250-12581 ELEMENT, WET AR 1 1 1
10 1 11429912010 PIPE, AR INTAKE 1 1 1
11 1 11425012201 GASKET, AR INTAKE 1 1 1
12 1 26106060252 BOLT M6X 25 PLATED 1 1 1
13 1 26226060142 STUD M6X 14 PLATED 1 1 1
14 1 26226060552 STUD M6X 55 PLATED 2 2 2
15 1 11425013201 GASKET (NON-ASB,) 1 1 1
16 1 11425013521 MUFALER WICOVER 1 1 1
18 2 11425013701 COVER, MUFALER 1 1 1
19 2 26106060082 BOLTM6X 8PLATED 6 6 6
20 1 26106060122 BOLTM6X 12 PLATED 2 2 2
21 1 26216080182 STUD M8X 18 PLATED 2 2 2
22 1 26306080002 NUT 2 2 2

REFER TO Fig.2

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CS10-G50800 0CS10-G50800 4 CRANKSHAFT,PISTON & CAMSHAFT

i A)=L40AE-DPY2 D)=
Fig.4. CRANKSHAFT,PISTON & CAMSHAFT ALAAE DY o
(C)=L40AE-DP2T (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 714780-14580 CAMSHAFT D) ASSY 1 1 1
6 1 11425014200 TAPPET 2 2 2
7 1 114771-14260 TAPPETFO. 1 1 1
8 1 11425014451 ROD, PUSH 2 2 2
9 1 71428021710 CRANKSHAFT ASSY 1
10 1 71428821760 CRANKSHAFT ASY.(DP) 1
11 1 714280-21700 CRANKSHAFT ASSY 1
20 1 18325021350 SPACER 1
21 1 10385401221 NUT M16 1 1 1
22 1 11429921420 ALYWHEEL, DE 1 1 1
24 1 11425021550 WASHER, LLYWHEEL 1 1 1
25 1 22512-040120 KEY 4X12 1 1 1
26 1 71428022721 PISTON WRINGS 1 1 1
28 2 714250-22503 RING SET, PISTON 1 1 1
34 1 11429922300 PIN, PISTON 1 1 1
35 1 22252000190 CIRCLP 19 2 2 2
36 1 714299-23700 ROD ASSY, CONNECTING 1 1 1
39 2 11926523200 BOLT,ROD 2 2 2
40 2 71477023600 BEARING, CRANKPIN 1 1 1
42 2 114770-23100 BUSH, PISTONPIN 1 1 1
REFER TO Fig.1 43 1 714280-22621 PISTONWRING OS=25 1 1 1 1
45 2 714250-22543 RING SET0S=025 1 1 1 1
49 1 714280-22581 PISTON WRING OS=05 1 1 1 2
8 51 2 71425022551 RING SET 0S=050 11 1 2
8 55 1 71477023610 BEARINGPINU.S=025 11 1 3
57 1 714770-23620 BEARINGPIN(U.S=050 1 1 1 4
59 1 714770-28511 SHAFT ASSY, BALANCER 1 1
64 1 24101062024 BALL BEARNG 2 2

L40AE-DP2ST L40AE-DP2T

Remarks
(1)OVER SIZED(O.S.=0.25)PART.
(2)OVER SIZED(0O.S.=0.50)PART.

(3)UNDER SIZED(U.S.=0.25)PART. Yes No Yes No
(4)UNDER SIZED(U.S.=0.50)PART. N:Old *55 New, Q:0ld %= New, R:0ld = New, S:0ld -5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes’
(C)Copy Rights YANMAR CO.,LTD.




0CS10-G50800

Fig.5.LUB.OIL PUMP & GOVERNOR

REFER TO Fig.1

0CS10-G50800 5 ) UB.OIL PUMP & GOVERNOR

(A)=L40AE-DPY2 (D)=

(B)=L40AE-DP2ST (E)=

(C)=L40AE-DP2T (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢

1 1 114250-32010 PUMP ASSY, LUBOIL 1 1 1
7 1 114250-32070 COVER, LUB. OlL PUMP 1 1 1
8 1 10333832570 O-RING 1 1 1
9 1 22312030160 PARALLFL PN 3X16 1 1 1
10 1 26106060122 BOLTM6X 12 PLATED 3 3 3
11 1 11425035110 STRAINER, LUB OIL 1 1 1
13 2 24341-000224 ORING1AS224 1 1 1
14 1 26106060162 BOLTM6X 16 PLATED 1 1 1
15 1 71425061501 LEVER ASSY, GOVERNOR 1 1 1
20 3 22322-030200 TAPER PN 3X20 1 1 1
21 2 22322030200 TAPERPIN3X20 1 1 1
22 1 11477061190 WASHER 1 1 1
23 1 71477061700 GOVERNORASSY 1 1 1
24 2 11477061210 WHEGHTGOVERNOR 1 1 1
29 1 11477061520 BEARINGNEEDLE 2 2 2
30 1 11477061600 SEAL, OlL 1 1 1
31 1 11477061610 WASHER, THRUST 1 1 1
32 1 18325066500 BRACKET ASSYREGULAT 1 1 1
33 2 11421066070 HANDLE, REGULATOR 1 1 1
34 2 18325066070 SHAFT, HANDLE 1 1 1
35 2 18325066100 BRACKET, REGULATOR 1 1 1
36 2 11425066440 BOLT, ADJUSTING 1 1 1
37 2 10420066820 SPRING 1 1 1
38 2 10420066831 PLATE, FRICTION 2 2 2
39 2 10420066850 WASHER (B) 1 1 1
40 2 26696-100002 LOCKNUT M10 1 1 1
41 2 26757-060002 NUT M6 1 1 1
42 1 26106060142 BOLTM6X 14 PLATED 1 1 1
43 1 26106-060452 BOLTM6X 45 PLATED 1 1 1
44 1 11477066010 SPRING, REGULATOR 1 1 1
45 1 11425066200 SPRING, RETURN 1 1 1
46 1 11425066550 TORQUE SPRING ASSY 1 1 1
51 1 26776-100002 LOCK NUT M10 PLATED 1 1 1
52 1 11478061090 TIN 2 2 2
53 1 22451060000 WIRE 06 2 2 2

N:Old $=5

New, Q:OIdL‘L»New, R:0ld*<—5 New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CS10-G50800 0CS10-G50800 5 COOLING & STARTING DEVICE

i A)=L40AE-DPY2 D)=
Fig.6.COOLING & STARTING DEVICE (B-LA0AE D2 (o)
(C)=L40AE-DP2T (F)=
REF LEV PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
1 1 11429945210 COVER, CYLINDER 1 1 1
2 1 26106060122 BOLTM6X 12 PLATED 1 1 1
3 1 11478045100R CASE, FAN (RED) (50) 1
! 27 28 4 1 11478845100R  CASEFAN (RED)S0) 11
5 1 11425045301 RUBBER, CUSHION 4 4 4
s © 6 1 11425045310 COLLAR 4 4 4
3 7 1 11425045330 SEAL, FAN CASE 11 1
8 1 11437045351 BOLT, FAN CASE 4 4 4
10 1 114260-76251 RECOIL STARTERD)ASY 1 1 1
1 2 114260-76520 CASE (D) WINO LABEL 1 1 1
12 2 160260-76520 REEL, RECOIL 1 1 1
13 2 160260-76530 RATCHET 1 1 1
14 2 16026076540 SPRING, SPIRAL 1 1 1
15 2 160260-76550 WASHER, THRUST 1 1 1
16 2 160260-76560 SPRING, FRICTION 1 1 1
17 2 160290-76570 SPRING, RETURN 1 1 1
18 2 160260-76580 COVER, SPRING 1 1 1
19 2 160260-76590 PLATE, FRICTION 1 1 1
20 2 160260-76600 CIRCLIPE) 1 1 1
22 2 11425076620 KNOB, STARTER 1 1 1
23 2 160260-76630 ROPE, STARTER 1 1 1
24 1 114250-76590 PULLEY, STARTER 1 1 1
25 1 26106060082 BOLTM6X 8PLATED 4 4 4
26 1 26106060122 BOLT M6X 12 PLATED 3 3 3
27 1 11425076600 PLUNGER 1 1
28 1 114250-76610 HOLDER, PLUNGER 1 1

25

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CS10-G50800

Fig.7.FUEL INJECTION PUMP & FUEL INJECTION VALVE

0CS10-G50800 7 FUEL INJECTION PUMP & FUEL INJECTION VALVE

REFER TO Fig.?2

REFER TO Fig.1

&—28
E—o29

f———30
u

3
23

"

(A)=L40AE-DPY2 (D)=

(B)=L40AE-DP2ST (E)=

(C)=L40AE-DP2T (F)=

REF LEV PARTS NO. DESCRIPTION QTY |
AN B ©) ® € F)

1 1 71425051200 PUMP ASSY, FINJECT. 1 1 1
2 2 10554651020 GASKET 1 1
3 2 11425051080 PLATE 1 1 1
4 2 11425051160 SPRING 1 1 1
5 2 11425051200 BODY, FI. PUMP 1 1 1
11 2 11425051300 VALVE ASSY, DELVERY 1 1 1
14 2 10554651330 SPRING, DELIV. VALVE 1 1 1
15 2 11425051340 HOLDER, FIPDELIVE 1 1 1
16 2 12455051350 GASKET, DELMVERY 2 2 2
17 2 11425051600 LEVER ASSY, CONTROL 1 1 1
18 2 11425051640 SEAT (A), SPRING 1 1 1
19 2 11425051650 SEAT (B), SPRING 1 1 1
20 2 22351020006 SPRING PIN2X 6 2 2 2
21 2 22351030008 SPRINGPIN3X 8 1 1 1
22 1 71425053101 VALVE ASSY, FINJECT 1 1 1
23 2 11425053001 NOZZLE ASSY FINJECT 1 1 1
26 2 11425053080 NUT, NOZZLE CASE 1 1 1
27 2 11425053120 SPRING, NOZZLE 1 1 1
28 2 11425053130 SEAT, NOZZLE SPRING 1 1 1
29 2 11425053140 PLATE, STOP 1 1 1
30 2 11425053210 PIN 2 2 2
31 2 11425053300 HOLDER ASSY,NOZZLE 1 1 1
34 3 11425053331 PIN, SPRING 1 1 1
35 2 11425053400 SHIM PACK 1 1 1

~

N:0ld £55 New, Q:0ld 5

Yes

New, R:Old —

Yes'

New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CS10-G50800 0CS10-G50800 g FUEL TANK & FUEL PIPE

i A)=L40AE-DPY2 D)=
Fig.8.FUEL TANK & FUEL PIPE (B-LA0AE D2 (o)
(C)=L40AE-DP2T (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
AN B ©) ® € F)
1 1 71425055702 TANKFUEL (RED)10) 1
3 3 10530055080 PLUG, DRAIN 1
4 3 23414080000 GASKET 8 ROUND 1
5 2 11428855041 CAP ASSY, FUEL TANK 1
REFER TO Eig.7 7 3 11428855081 VALVE 1
8 2 11425055100 FILTER, FUEL 1
9 2 11477055200 PIPE ASSYRUEL GAUGE 1
10 3 11425055150 PIPE, GAUGE 1
11 3 10385455220 CLAVP 2
12 2 11425055201 DAMPER, FUEL TANK 4
13 1 11425055121 FILTER, FUELOIL 1
14 2 11425055130 GASKET 1
15 1 11429955210 STAY 1
16 1 11429955230 STAY B 1
17 1 11425055301 COCK 1
18 2 24341000150 ORING 1AS150 1
19 1 11465055810 BOLT, LIFTING 1
20 1 221174080000 WASHER 8 1
21 1 26106080452 BOLT M8X 45 PLATED 1
22 1 26366060002 NUTM6 2
23 1 26476060142 BOLT M 6X 14TAPPING 2
24 1 11478059010 PIPE ASSY, FUEL OIL 1
25 2 11478059060 PIPE, FUEL OIL 1
26 2 23080014000 CLAMP 14 2
27 1 71425059060 PIPE ASSY, RETURN 1
28 2 124722-59050 CLAMP 9 2
29 2 11425059060 PIPE, FUEL RETURN 1
30 1 11488359040 PIPEASSY, FUEL B 1
31 2 12472259050 CLAVP 9 2
32 2 11426059070 PIPE, FUEL 1
33 1 18325059800 PIPE, FUEL INJECTION 1 1
34 1 11425059800 PIPE, FUEL INJECTION 1

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CS10-G50800

Fig.9.TOOL,LABEL & GASKET SET

3 4

|
MaNMAL

((SToPJDLE)(RUN])

HOW TO START

(OIESEw

(ONESEy
EE

EE
9

] 1

/AN IR =

AIR . COOLED —
DIESEL =

LY NBREFTSELEADT, ERTEIL TTE,
THE SET SALES CANNOT BE DONE.
PLEASE ORDER SEPARATELY.

0CS10-G50800 9 TOQOL,LABEL & GASKET SET

(A)=L40AE-DPY2 (D)=
(B)=L40AE-DP2ST (E)=
(C)=L40AE-DP2T (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
AN B ©) ® € F)
3 1 11425007111 LABEL, YANMAR 1 1 1
4 1 18325007230 LABHL, OPERATION 1 1 1
5 1 11426107350 LABH 1 1 1
7 1 11425007090 LABEL, AR COOLED 1
8 1 11426807240 LABEL, CAUTION 1
9 1 11426807350 LABHL, HOW TO START 1
10 1 11425092600 BAG, TOOL 1 1 1
11 1 16033092730 SCREWDRIVER (+) 1 1 1
12 1 28110100120 WRENCH 10X12 1 1 1
13 1 28110140170 WRENCH 14X17 1 1 1
14 1 28210000150 FEEDER, OIL 1 1 1
15 1 11425101340 GASKET,CYLHEAD 05 1 1 1
16 1 11425001380 ORING 1 1 1
17 1 11425001841 GASKET 1 1 1
18 1 11425001412 GASKET, CRANK CASE 1 1 1
19 1 11429901950 ORING 2 2 2
20 1 22190160002 SEALWASHER 16S 2 2 2
21 1 11425011340 SEAL VALVE STEM 2 2 2
22 1 11425011460 GASKET,NOZZLE 1 1 1
23 1 11425011311 GASKET, BONNET 1 1 1
24 1 11425012211 GASKET, AR CLEANER 1 1 1
25 1 114250-12201 GASKET, AR INTAKE 1 1 1
26 1 11425013201 GASKET (NON-ASB,) 1 1 1
27 1 103338-32570 ORING 1 1 1
28 1 24341000224 ORING1AS224 1 1 1
29 1 23414080000 GASKET 8 ROUND 1
30 1 24341000150 ORING 1AS150 1
31 1 22190120002 SEALWASHER 12 1 1
32 1 24341000450 ORING 1AS450 1 1

21 22 23 24

& & ¢ "
o oga
o

26 O

" @29

Yes

Yes

N:Old ‘ﬁ New, Q:OId% New, R:0ld <=5 New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CS10-G50800 0CS10-G50800 10 PACKAGED PART

i A)=L40AE-DPY2 D)=
Fig.10.PACKAGED PART NLAAE DY o
(C)=L40AE-DP2T (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
A B © O B EB
1 1 18317807160 LABEL, (L) YDP20DE 1
2 1 18317807170 LABEL, (R) YDP20DE 1
3 1 18327707210 LABEL, (L) YDP20STE 1
4 1 18327707220 LABEL, (R) YDP20STE 1
5 1 18327707310 LABEL, () YDP20TE 1
6 1 18327707320 LABEL, (R) YDP20TE 1
7 1 18325107190 LABEL, DIESEL FUEL 1 1
37 8 1 11426807240 LABEL, CAUTION 1 1
@\ 9 1 11426807350 LABEL, HOW TO START 1 1
‘L 10 1 18327908210 DAVPER 4
% 11 1 18325008220 DAMPER 4
REFER TO Fig.7 12 1 78327755701R TANKFUEL ASSY. (10) 1 1
14 3 10420055080 PLUG, DRAN 1 1
REFER TO Fig-8 15 3 22190120002 SEALWASHER 12 1 1
16 2 16071055061 CAP ASSY, FUEL TANK 1 1
23 3 16039355050 GASKET, TANK CAP 1 1
T 24 2 16071055100 STRAINER, FUEL TANK 1 1
37 38 25 2 18392555150 GAUGE, OlL 1 1
39 2 1 18325455120 STRAINER ASSY, FUEL 1 1
27 2 24341000450 ORING 1AS450 1 1
35 28 1 18335055120 PINGX 14 4 4
36 29 1 18335055130 WASHER 4 4
41 30 1 18372055210 GROMMVET 4 4
31 1 18336659011 PIPE, FUEL OIL 1 1
32 2 10699044660 CLPHOSE 3 3
REFER TO Fig.7 33 2 18325059040 PIECE 1 1
34 2 18336659371 PIPE, FUEL OlL 1 1
35 1 11428859140 PIPE ASSY, RETURN 1
32 34 33 32 32 36 1 11488359040 PIPE ASSY, FUEL B 1
' R ! 37 2 12472259050 CLAMP 9 2 2
: 31 5 8 2 11428659060 PIPE, FUEL RETURN 1
2 6 39 2 11426059070 PIPE, FUEL 1
| 40 1 22360060000 SNAPPIN 6
M OESEL VAN ADIESEIS a1 26366060002 NUTM6 3 3
J
3
]
SR, o
8 9

7 HOW TO START

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CS10-G50800

0CS10-GS0800 19 PUMP(YDP20E)

Fig.11.PUMP(YDP20E) ovopaosTE .
(C)=YDP20TE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
1 1 165001-22990 CASING 1
2 1 165001-23000 CASING COVER 1
3 1 16500123010 IMPELLER 1
4 1 165001-23020 INNER CASING 1
5 1 16500123030 BEND 1
6 1 165001-23040 VALVE CASE 1
7 1 16500123050 MECHANICAL SEAL 1
8 1 16500123060 PACKING,CASING 1
9 1 16500123070 PACKINGNNER CASING 1
10 1 165001-23080 PACKINGBEND 1
11 1 165001-23090 CHECKVALVE 1
12 1 165001-09420 PLUG ASSY 2
13 2 16500109410 ORING 2
14 1 16500123100 CASING BOLT ASSY 4
15 1 165001-23110 HEXBOLT 13
16 1 16500123120 HEXBOLT 2
17 1 165001-23130 HEXBOLT 4
18 1 16500123140 FLANGE NUT 4
19 1 16500123150 BASEBLACK) 1
20 1 18327908210 DAVPER 4
21 1 165001-09530 HANGE NUT 8
22 1 16500123160 FRAVESILVER) 1
23 1 16500123170 HOSE BAND 3
24 1 16500123180 PACKING,COUPLING 2
25 1 165001-23190 HOSE COUPLING 2
26 1 165001-23200 COUPLING HANDLE 2
27 1 165001-23210 STRAINER 1

N:Old $=5

New, Q:OIdL‘L»New, R:0ld <=5 New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CS10-G50800 0CS10-G50800 15 PUMP(YDP20STE)

Fig.12.PUMP(YDP20STE) (B=vDP2E o)-
(C)=YDP20TE (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
P/C NEWS No. :Y00S5080-1 AN B ©) ® € F)

PUBLISHED :2007/10 1 1 16500123220 CASNG 1
| 2 1 165001-23770 CASING COVER 1

3 1 16500123240 IMPELLER 1

1 4 1 16500127740 INNER CASING 1

5 1 16500123030 BEND 1

6 1 165001-23040 VALVE CASE 1

7 1 165001-23260 MECHANICAL SEAL 1

8 1 16500123270 ORING 1

9 1 165001-23070 PACKING,NNER CASING 1

10 1 165001-23080 PACKINGBEND 1

11 1 165001-23090 CHECKVALVE 1

12 1 165001-09420 PLUG ASSY 2

13 2 16500109410 ORING 2

14 1 165001-23100 CASNG BOLTASSY 4

15 1 16500109800 HEXSOCKET BOLT 4

16 1 16500109810 SPRING WASHER 4

17 1 165001-23110 HEXBOLT 7

18 1 16500109790 PLATE 1

19 1 16500109780 HEXSTICK WRENCH 1

20 1 16500123180 PACKING, COUPLING 2

21 1 16500123190 HOSE COUPLING 2

22 1 165001-23230 HOSE COUPLING HANDLE 2

1 23 1 165001-27750 ANTI VIBRATION RUBBE 4

24 1 165001-23250 SPRING NUT 8

25 1 165001-23140 HANGE NUT 4

26 1 165001-23130 HEXBOLT 4

| 27 1 16500127760 FRAVE (SLVER) 1

1 28 1 16500127770 BASE BLACK) 1

29 1 165001-23170 HOSE BAND 3

30 1 16500123280 STRAINER 1

(=]

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CS10-G50800

Fig.13.PUMP(YDP20TE)

A
o O ==

0CS10-G50800 9 3 PUMP(YDP20TE)

(A)=YDP20E (D)=

(B)=YDP20STE (E)=

(C)=YDP20TE (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
@ ® © © © ¢

1 1 16500123290 CASING 1
2 1 165001-23300 CASING COVER 1
3 1 165001-23310 IMPELLER 1
4 1 165001-23320 INNER CASING 1
5 1 16500123330 LINER 1
6 1 165001-23380 BEND ASSY 1
7 2 165001-23340 BEND 1
8 2 165001-23360 HTTING PIPE 1
9 1 16500123370 VALVE CASE ASSY 1
10 2 165001-23350 VALVECASE 1
10A 2 165001-23360 HTTING PIPE 1
11 1 16500123260 MECHANICAL SEAL 1
12 1 165001-23440 ORING 1
13 1 165001-23450 O-RING 1
14 1 165001-23460 O-RING 1
15 1 16500123080 BEND PACKING 1
16 1 165001-23470 CHECKVALVE 1
17 1 16500109420 PLUG ASSY 2
18 2 165001-09410 O-RING 2
19 1 16500109430 FRANGEBOLT 4
20 1 16500109440 ALWASHER 4
21 1 165001-23480 SNAP PIN 2
22 1 16500123490 RVET 2
23 1 165001-23500 COVERBOLT 2
24 1 16500123510 CASING COVER HOLDER 2
25 1 165001-23520 KNOB 2
26 1 16500123530 HEX. SOCKT BOLT 5
27 1 165001-23540 WASHER SPRING 5
28 1 165001-23110 HEX BOLT 7
29 1 16500123550 FRAMESILVER) 1
30 1 16500123560 BASE(BLACK) 1
31 1 18325008220 DAMPER 4
32 1 16500123130 HEX BOLT 4
33 1 165001-23140 HANGE NUT 4
34 1 165001-09530 HANGE NUT 8
35 1 165001-23570 SPACER 2
36 1 165001-23580 HEX BOLT 2
37 1 165001-23180 PACKING, COUPLING 2
38 1 165001-23590 HOSE COUPLING 2
39 1 16500123230 HOSE COUPLING HANDLE 2
40 1 165001-23170 HOSE BAND 3
41 1 165001-23600 STRAINER 1

N:Old $=5

New, Q:OIdL‘L»New, R:0ld <=5 New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Yes'

(C)Copy Rights YANMAR CO.,LTD.



